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Table 2 Measured Deflections
[ ) e
Wk M 1H 2H 3H 4H 5H 7H 14AH
wWE P 2,083 4,986 5,029 5,012 5,002 5,013 5,007 4,992
(kgf) Do 1.781 1.472 0.326 0.310 0.299 0.292 0.286 0.268
Dao 0.014 0.555 0.270 0.253 0,248 0.244 0.238 0,225
i fob B Dgo 0.008 0.251 0,200 0.195 0. 189 0. 187 0.183 0,174
(mm) Dago 0.007 0.192 0.156 0.158 0.153 0.151 0.150 0. 145
Dyp0 0.003 0. 137 0.116 0.119 0,115 0.114 0.114 0,111
D 500 0.006 0,076 0.056 0.058 0.057 0.057 0.056 0,056
HiE P 2,083 4, 987 5,002 5,029 5 008 5,022 5,010 4,997
(kgf) Dy 1.781 1. 414 0.318 0.303 0.299 0.293 0.283 0,271
30 0.014 0.534 0.261 0.248 0. 246 0.242 0.233 0.225
2 feb A Dgo 0.008 0.255 0.194 0.187 0.185 0.182 0.176 0.172
(mm) Dgo 0.007 0.189 0.153 0.149 0. 149 0. 146 0. 143 0. 141
D g0 0.003 0.138 0.113 0.112 0.112 0.110 0.108 0.107
D 2gp 0.006 0.076 0.054 0.054 0,054 0.053 0.052 0,052
WE P 2,083 4,978 5,010 5,008 5, 021 5,008 5,012 4,997
(kgf) Do 1.781 1.500 0.392 0.349 0.336 0.321 0.311 0,296
30 0.014 0.574 0.314 0.286 0.276 0.267 0.257 0.247
7:HH Dgo 0.008 0,279 0.227 0.212 0.207 0.201 0.195 0.190
(mm) Dgg 0.007 0.205 0.174 0.167 0. 165 0.161 0.158 0.155
D20 0.003 0.152 0.127 0.123 0.122 0.121 0.420 0. 118
D 200 0.006 0.080 0.061 0.061 0,060 0.058 0,057 0.057
Table 3 Results of Tests in Laboratory
KEa e 3 H 7 H 28H
JE 5 BB (kg/cem?2) 200 231 281
i F 3 1F (kg/cn?) 32 38 52
1 BRI (t/n) 2.40  2.38 2,36
T o ¥ 6% 3 (kgf/cm?) 343 417 411
X 10
JE Rif 9 B (kg/cem?) 126 156 185
it iF ME (kg/cm?) 24 29 38
2 | Bapr kIR (t/n3) 2,34 2.36 2,32
itk £ B (kgf/cm?) 344 362 359
x 103
JE #i M BE (kg/cn?) 187 182 245
il o 2 (kg/cm?) 32 22 41
3 | MA RO (t/n3) 2.34  2.33  1.34
W) ol 4 O B (kgf/cm2) 362 341 382
X 10
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Fig.2 Changes of Measured Deflections
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Table 4 List of Analyzed Elastic Moduli
of Each Layers
e LToMM:HI (kgl/cn?
Ba | #e RCC 1y A o8 bR
3H | 1.01x10% 7.18x103 4.71x102 (.21x 03
1 7 1.02x10%  8.36x 103 4.55x 102 1.24x 103
17,5 1016% 105 9 14% 103  4.96x10% 1.24x 103
3 8 9.10x 104  7.42x10% 4.56x 102 1.27x 103
2 7H| $.74x10% 7.9Ix103  As1x10%2 1.33x 103
1» A 1.02x10% 9.01x103 4.63x10%2 1.34x10
3E | 8.76%10% 5.89%x 103 4.40%x10%2 1.15% 103
3 7H OB.TIX10%  T.54x 103 4. 12x 102 1.21x 103
15 H | L1.02x105 7.85x103% 4.23x10% l.21xj0?
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Fig.3 Comparisons of Analyzed
and Measured Deflections
(case of mix2)
Table 5 Comparisons of Analyzed Bending Stress

and Measured Bending Strength

K& e BERFRTo, | EBMEo g/ 0
(kgf/cm?) (kgf/cmzf ,(%) z

38 5.2 32 16.3
1 78 4.8 38 12.6
1y H 4.9 52 9.4

3 H 4.7 24 9.
2 78 4.8 29 }.'52
158 4.5 38 11.8
3 H 5.4 32 16.8
3 78 4.6 22 20.9
1 »8 5.0 41 10. 6
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